
Electronic Filing: Received, Clerk's Office 04/03/2019 **AS 2019-002**

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD 

IN THE MATTER OF: ) 
) 

Petition of Emerald Polymer ) 
) AS 19----

Additives, LLC for an Adjusted ) 
) (Adjusted Standard) 

Standard from 35 Ill. Adm. Code ) 
) 

304.122(b) ) 

NOTICE OF ELECTRONIC FILING 

TO: 

Clerk, Illinois Pollution Control Board 
James R. Thompson Center 
100 West Randolph Street, Suite 11-500 
Chicago, IL 60601 

Illinois Environmental Protection Agency 
Division of Legal Counsel 
1021 N. Grand A venue East 
P.O. Box 19276 
Springfield, IL 62794-9276 

PLEASE TAKE NOTICE that I have today electronically filed with the Office of the 
Clerk of the Illinois Pollution Control Board Petitioner's NOTICE OF ELECTRONIC 
[...]
(2012). Section 28.1 of the Act requires that the petitioner justify an adjusted standard consistent 
with Section 27(a) of the Act (415 ILCS 5/27(a), 28.1 (2012)). 

FACTUAL BACKGROUND 

Ownership of Facility 

Emerald repo1is that "[t]he facility was solely owned and operated by the B.F. Goodrich 
Company from its initial construction in 1958 until 1993." Pet. at 13; see id. at 1. 

Emerald states that the B.F. Goodrich Company divested the Geon Vinyl Division from 
the company in 1993 and formed The Geon Company, a separate, publicly-held company. Pet. 
at 1-2, 13. The Geon Company operated the polyvinyl chloride (PVC) resin operations at the 
facility until August 31, 2000, when it consolidated with the M.A. Hanna Company to form 
PolyOne. Id. at 2, 13. Emerald states that PolyOne "continues to own and operate the PVC resin 
production plant." Id. at 2, 13. 

Emerald states that the B.F. Goodrich Company sold all assets of its chemical business, 
including the facility, to Noveon in February 2001. Pet. at 2, 13. Emerald adds that, in June of 
2004, Noveon completed the sale of a portion of its operations including the facility to The 
Lubrizol Company. Id. Emerald has owned the facility since May 1, 2006. Id. The new owner 
formed Emerald Performance Materials, LLC to own and operate plants including the facility. 
Id. 

Emerald states that "[b ]oth the PVC resin and specialty chemicals portion of the original 
B.F. Goodrich plant have remained largely unchanged, despite the history of corporate 
ownership with only limited curtailment and replacement of individual products." Pet. at 2. 

The petition states that PolyOne and Emerald continue to operate the facility "in basically 
the same manner as was presented in AS 02-5." Pet. at 13; see Noveon. "The wastewater 
treatment system is owned and operated by Emerald and the system continues to treat the 
wastewater" from Emerald's and PolyOne's operations at the facility under a service agreement. 
Pet. at 13. The petition notes that the Agency has modified the facility's NP DES permit to 
include PolyOne as a co-permittee. Id.; see id., Exh. 3. The petition indicates that Emerald and 
the Agency have "determined that PolyOne should be included as a named recipient of any relief 
granted by the Board ... so that the Agency can reissue the current NPDES permit with any 
relief ultimately granted. PolyOne has agreed to this and if necessary become a Pmiy to this 
proceeding." Id. at 7, n.2. 

Facility Production 

Emerald states that the facility produces two broad categories of products, accelerators 
and anti-oxidants. Pet. at 14. 



Electronic Filing: Received, Clerk's Office 04/03/2019 **AS 2019-002**

11 

Emerald states that accelerators are used in rubber products such as tires to accelerate the 
curing process. Pet. at 14. Accelerators have historically been the large majority of the facility's 
production, and they accounted for 75% of the 2012 output. Id. Emerald states that accelerator 
production at the facility relies almost entirely on mercaptobenzothiazole (MBT) as the key 
intermediate. Id. Emerald adds that MBT-based accelerators are the most common type and are 
both relatively inexpensive and very efficient. Id. Emerald asserts that, "[g]iven the low cost 
and high value MBT-based accelerators provide customers, it is highly unlikely they will be 
replaced in the foreseeable future." Id. Emerald stresses that it "is the sole remaining 
manufacturer of MBT in the United States." Id. It adds that it is also the sole U.S. producer of 
the accelerator chemicals Curite 18, OBTS, and MBDS. Id. at 14-15. Emerald states that 
accelerator production involves raw materials including "sulfur, aniline, carbon disulfide, and 
amines." Id. at 15. The multi-step manufacturing process includes "the manufacture of an 
intermediate (sodium mercaptobenzothiazole). This intermediate is then reacted with an amine 
and other raw materials to form an accelerator product. The product is then isolated through 
filtration and drying." Id. 

Emerald states that anti-oxidants are used to inhibit oxidation in such materials as rubber, 
jet fuel, greases, oils, and polypropylene. Pet. at 14. The facility manufactures various anti­
oxidants, which use "either diphenylamine or one of several phenols as a starting material. The 
processes consist of both batch and continuous reactors, filtration operations and solidification." 
Id. at 15. Emerald adds that it continues to produce most of the same products that Noveon 
described to the Board in the proceedings in AS 02-5. Id. 

PolyOne produces PVC resins, which are sold to customers including those "in the 
construction, household furnishings, consumer goods, electrical, packaging, and transp011ation 
industries." Pet. at 15. "PolyOne uses a small amount of ammonia as an ingredient to produce 
an emulsifier for use in one of the PVC processes." Id. at 16. 

Emerald states that "ammonia is not a major raw material in any of the processes" at the 
facility. Pet. at 16. Because it is not a primary ingredient in any process or product, "the source 
of ammonia nitrogen in the effluent is not directly related to the level of ammonia in the raw 
waste water discharged to the treatment plant." Id. Amines used in many of the products 
produced at the facility serve as precursors to formation of ammonia nitrogen. Id. at 21-22. 
Emerald states that "the amines in the wastewater are converted to ammonia nitrogen in the 
wastewater treatment process and, because nitrification does not occur as a result of inhibition, 
the ammonia nitrogen is subsequently discharged from the wastewater treatment plant." Id. at 
16. Brown and Caldwell noted that "most of the effluent ammonia discharge originates as 
influent organic nitrogen that is bio-hydrolized to ammonia during the treatment provided in the 
onsite wastewater treatment facility." Appendix B at 1. Brown and Caldwell explained that 
inhibition of nitrification in the wastewater treatment facility is attributable largely to MBT in the 
wastewater. Pet. at 29; Appendix A at 4-5. 



Electronic Filing: Received, Clerk's Office 04/03/2019 **AS 2019-002**

12 

Wastewater Treatment System 

Capacity 

Emerald states that it owns and operates the facility's wastewater treatment system, 
which treats wastewater from both PolyOne's and Emerald's processes under a service 
agreement. Pet. at 13. The system treats approximately 380,000 gallons per day of effluent from 
the PolyOne operations. Id. "Emerald operations contribute approximately 150,000 gallons per 
day." Id. at 13-14. The system also treats approximately 270,000 gallons per day of"combined 
PolyOne and Emerald utility waters and potential contact stormwater." Id. at 14. Total daily 
discharge of process and non-process water from the facility's wastewater treatment facility is 
approximately 800,000 gallons. Id. 

In a hearing officer order, the Board noted Brown and Caldwell's report that effluent 
NH3-N loads had decreased by 48 percent since 2002 due to shutdowns, lower production, and 
improved recovery. Pet., Exh. 13 at 2; see Appendix A at 2, 3 (Table 2). The Board asked 
whether the reported total discharge is still 800,000 gallons/day. Emerald responded by referring 
to wasteloads it used to consider compliance alternatives. April Resp. at 3. Emerald stated that 
the volume of discharged wastewater changed only from an average of 560 gallons per minute 
(gpm) or 806,000 gallons per day (gpd) in 2002 to 538 gpm or 775,000 gpd for the period of 
March 2010 to February 2011. Id. Emerald added that, for the full year of 2011, "the peak was 
738 gpm and the average was 549 gpm. In 2012, the peak was 884 gpm and the average was 596 
gpm." Id. 

Processes 

Before transfer to the primary treatment system, "[a]ll process wastewater is collected in 
equalization tanks." Pet. at 17; see id., Exh. 11 (Process Flow Block Diagram). Wastewater 
from production of accelerators and antioxidants discharges either to the polymer chemical (PC) 
equalization tank or the Cure-Rite 18® equalization tank. Id. at 17. "Waste activated sludge and 
solids from the PolyOne 213 wastewater pretreatment system that are not captured by the solids 
filter press discharge to the PVC equalization tank." Id. The PVC equalization tank at times 
"may also receive recycle streams from various wastewater treatment processes." Id. 

"Non-process wastewater, including non-contact cooling water, potential contact 
stormwater, water from the boilerhouse demineralizer and water treatment works, is discharged 
to two holding ponds." Pet. at 18. From those ponds, the wastewater is pumped into the primary 
treatment system. Id. 

"In the primary treatment system, wastewaters are mixed, pH is adjusted, coagulant and 
flocculent are added, then wastewater is sent to the primary clarifier where suspended solids are 
separated. The solids are dewatered and sent to a landfill as a non-hazardous special waste." 
Pet. at 17; see ;d., Exh. 11. 

From the primary clarifier, "wastewater is sent to activated sludge treatment consisting of 
up to four 'biotreators."' Pet. at 17. Biotreators are tanks as large as one million gallons that 



Electronic Filing: Received, Clerk's Office 04/03/2019 **AS 2019-002**

13 

"contain biomass to degrade the organic matter in the wastewater." Id. Addition of air "ensures 
that the biomass has sufficient oxygen to complete the degradation of organic materials and also 
ensures through agitation that the biomass comes into adequate contact with the organic matter 
contained in the wastewater." Id. 

After this biological treatment, "wastewater flows into the secondary clarifier where more 
coagulant and flocculent are added." Pet. at 17. During secondary clarification, solids removed 
"are primarily biomass and are returned to the biotreators." Id. 

From the secondary clarifier, wastewater is "sent to a traveling bridge sand filter." Pet. at 
18. A sand bed removes additional solids, "and the effluent flows into a concrete sump leading 
to the outfall. Backwash from the sand filter is recycled back into the primary treatment 
system." Id. 

Emerald notes that the City of Henry operates a municipal wastewater treatment system 
adjacent to the facility. Pet. at 18. The City's treated discharge combines with the facility's 
treated effluent and is then discharged through the facility's outfall into the Illinois River. Id. 
Compliance sampling of the two waste streams is performed before they are combined. Id. 

Emerald states that the system has historically provided greater than 95% reduction of 
biochemical oxygen demand while discharging ammonia nitrogen in concentrations ranging 
from 23-150 mg/L with the exception of two three-day periods of upsets. Pet. at 16, citing Exh. 
10. Brown and Caldwell explained that, although the wastewater treatment plant operates under 
conditions that would prompt biological nitrification, there is a lack of nitrification resulting 
from the bio-inhibition of nitrifying bacteria presumably caused by MBT in the wastewater. Pet. 
at 29; Appendix A at 4-5. 

Discharge from Treatment Facility 

The treatment facility's effluent originally discharged through an 18-inch single-port 
submerged diffuser to the main channel of the Illinois River. Pet. at 19. Emerald states that, 
because the facility "sits 40 to 50 feet above the Illinois River, the effluent enters the river with 
great velocity." Id. The original diffoser was replaced in October 2005 with a high-rate multi­
port diffuser. Id. at 7, 19. 

Based on analysis of the facility's discharge, AquAeTer, a firm providing environmental 
engineering services, determined that "the dispersion required to meet the acute [ammonia] 
standard is 11.5: 1 and to meet the chronic [ammonia] standard is 68.1: 1." Pet. at 19, citing Exh. 
12. AquAeTer's previous analysis "showed that the multi-port diffoser achieves a dispersion of 
39.7:1 in the zone of initial dilution and a dispersion of239.2:1 at a distance of 553 feet." Pet. at 
19; see Exh. 12 at 2. Emerald reports that, between January 1, 2007, and January 31, 2012, the 
facility's effluent "has had an ammonia concentration ranging from 23 to 150 mg/L with the 
exception of two three-day periods when the concentration exceeded 155 and reached as high as 
180 mg/L of ammonia." Pet. at 19, citing Exh. 10. However, based on its analysis, "AquAeTer 
has determined that these discharges of total ammonia nitrogen as N can be discharged from the 



Electronic Filing: Received, Clerk's Office 04/03/2019 **AS 2019-002**

14 

multi-p01i diffuser during summer and winter conditions, respectively, and still achieve the 
applicable acute and chronic total ammonia nitrogen as N water quality standards." Id. at 19-20. 

In a hearing officer order, the Board asked Emerald to provide ammonia discharge data in 
terms of pounds per day and to indicate the average. Emerald responded that NH3-N averaged 
473 lbs/day from March 2010 to February 2011. April Resp. at 3. "Data from the full year of 
2011 indicates that the peak for ammonia was 1449 lbs/day and the average was 579 lbs/day. 
Data from 2012 indicates that the peak for ammonia was 872 lbs/day and the average was 468 
lbs/day." Id. 

In addition, the Board noted that the petition in AS 02-5 rep01ied average effluent 
ammonia of 909 lbs/day and that the NPDES permit establishes a daily maximum load of 1848.6 
lbs/day for ammonia (as N). See Pet., Exhs. 1, 2. The Board asked whether, in light of 
decreased effluent loads reported by Brown and Caldwell, the permitted daily maximum load is 
still necessary. Emerald responded that the maximum daily load for NH3-N "can be reduced to 
1,500 lbs/day to reflect the progress made by Emerald in reducing effluent ammonia. This 
accommodates the highest daily load experienced during 2011 of 1449 lbs/day." April Resp. at 
3. 

Area Affected by Discharge 

After treatment, wastewater is discharged to the Illinois River through a high rate multi­
pmi diffuser at Outfall 001 under the terms ofNPDES Permit No. IL0001392. Pet. at 18; see 
Exh. 2 (permit). The facility is situated on the west bank of the Illinois River between river 
miles 198 and 199. Pet. at 18. At the facility, the Illinois River is approximately 875 feet wide 
with an approximate maximum depth of 18 feet. Id. at 19. "The average depth of the river is 11 
feet, and it has a drainage area of approximately 13,543 square miles at Henry, Illinois." Id. A 
gauging station operated at Henry since 1981 shows that the Illinois River at that location "has a 
mean average flow of 15,340 cubic feet per second ( cfs)." Id. According to the Illinois State 
Water Survey, the Illinois River at Henry has an annual 7-day, 10-year low flow of3,400 cfs. Id. 

Agency Permitting of Facility 

On December 27, 2006, the Agency provided public notice of reissuance of Permit No, 
IL0001392. Pet. at 6. On February 9, 2007, the Agency issued a revised permit effective from 
May 1, 2007, to April 30, 2012. Id.; see id., Exh. 2. On April 27, 2010, the Agency issued a 
permit modification designating PolyOne as a co-permittee. Pet. at 6-7; see id., Exh. 3. The 
petition indicates that Emerald and the Agency have "determined that PolyOne should be 
included as a named recipient of any relief granted by the Board ... so that the Agency can 
reissue the current NPDES permit with any relief ultimately granted." Id. at 7, n.2. The petition 
adds that "[a] timely renewal of the modified NPDES permit was submitted on November 1, 
2011" and remains pending before the Agency." Id. at 7. 



Electronic Filing: Received, Clerk's Office 04/03/2019 **AS 2019-002**

15 

SUMMARY OF PREVIOUS BOARD PROCEEDINGS REGARDING FACILITY 

PCB 91-17 

Emerald states that, on January 24, 1991, B.F. Goodrich appealed renewed NPDES 
Permit No. IL0001392 addressing wastewater discharge from the facility. Pet. at 2; see Noveon, 